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PARTS LIST
PART NUMBER DESCRIPTION

1 1 30-2454-00 Tow bar
2 2 30-2454-01 Sideplate
3 2 30-2454-07 Washerplate
4 1 8121-00030-1560mm Step
5 8 DIN 931-1 - M12 x 100 |Bolt 10.9
6 42 DIN 125-A 13 Washer
7 20 DIN 985 - M12 Locknut 10.9
8 12 DIN 933 - M12 x 45 Bolt 10.9
9 8 DIN 125 -A 17 Wasker
11 4 DIN 985 - M16 Locknut
12 1+1 30-2454-09-6mm Bracket
13 4 DIN 603 - M8 x 25 Carriage bolt
14 4 DIN 125-A 8,4 Washer
15 4 DIN 985 - M8 L3semgtrikker
16 2 DIN 933 - M12 x 30 Hex-Head Bolt
17 2 DIN 128 - A12 Spring Washer
18 1 8012-00000 Ball
19 2 DIN 933 - M16 x 45 Hex-Head Bolt
20 2 DIN 933 - M16 x 55 Hex-Head Bolt
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Mercedes Sprinter 5T 4x4 twin wheel

30-2454-00

Edition

Sheet

1/1

1




